
Citation: Wondim, T.T.; Dzwairo,

R.B.; Aklog, D.; Janka, E.;

Samarakoon, G. Enhancing Textile

Wastewater Treatment Performance:

Optimization and Troubleshooting

(Decision Support) via GPS-X Model.

Processes 2023, 11, 2995. https://

doi.org/10.3390/pr11102995

Academic Editor: George Z. Kyzas

Received: 5 September 2023

Revised: 19 September 2023

Accepted: 22 September 2023

Published: 17 October 2023

Copyright: © 2023 by the authors.

Licensee MDPI, Basel, Switzerland.

This article is an open access article

distributed under the terms and

conditions of the Creative Commons

Attribution (CC BY) license (https://

creativecommons.org/licenses/by/

4.0/).

processes

Article

Enhancing Textile Wastewater Treatment Performance:
Optimization and Troubleshooting (Decision Support) via
GPS-X Model
Tilik Tena Wondim 1,2,* , Rimuka Bloodless Dzwairo 2,3, Dagnachew Aklog 1, Eshetu Janka 4

and Gamunu Samarakoon 4

1 Department of Water Supply and Sanitary Engineering, Bahir Dar Institute of Technology,
Bahir Dar University, Bahir Dar P.O. Box 26, Ethiopia

2 Department of Civil Engineering, Durban University of Technology, Midlands, P.O. Box 101112,
Imbali 3209, South Africa

3 Institute for Water and Wastewater Technology, Durban University of Technology, P.O. Box 1334,
Durban 4001, South Africa

4 Department of Process, Energy and Environmental Technology, University of South-Eastern Norway,
3918 Porsgrunn, Norway

* Correspondence: tenatilik@gmail.com; Tel.: +251-913220233

Abstract: Textile factory water consumption could be optimized to minimize the generation of
wastewater, reduce treatment costs, and promote resource recovery. However, downstream plant
operation and management is a prime concern in the textile industry, particularly bringing treated
wastewater effluent to an acceptable discharge limit. The aim of the study was to optimize key
process control parameters to the observed operational challenges of existing processes and suggest
an operational guide to the operators and decision makers to enhance the treatment performance in
GPS-X. The formulated troubleshooting and decision support strategy, and the optimization results of
waste-activated sludge in the primary and secondary clarifiers, was within the range of 15 ± 5 m3/d
and 83 ± 7 m3/d, respectively, with a recycle-activated sludge flow of 150 ± 10 m3/d. The sludge
retention time was 5 ± 1 d and 6.7 ± 0.5 d in the secondary and primary clarifiers, respectively. The
addition of a carbon source in the form of molasses had a flow of 0.5 ± 0.05 m3/d, and the variation
in the influent due to wastewater characteristics and rainfall was optimized to 600 ± 50 m3/d. The
optimum air flow into the aeration tank was 550 ± 5 m3/hr and saved 91.5% of energy in the
optimized process. Thus, the study is indispensable for the effective and efficient operation of the
plant and serves as a good guide to the plant operators and decision makers for the best course
of action.

Keywords: GPS-X model; optimization; process control parameters; textile wastewater treatment;
troubleshooting

1. Introduction

The operation of wastewater plants is indispensable for the abatement of pollution to
the downstream environment and promoting a green economy for the industrial process [1].
The study by Flores-Alsina et al. [2] showed that a plant’s performance may change
due to overloaded supernatant recycling to the upstream treatment units, shock loads,
inconsistent monitoring, and poor sampling location. Controlling the internal treatment
process parameters is the key challenge in the treatment of textile waste since the intrusion
of toxic substances and/or inhibition of biological process leads to the deterioration of
plant performance [3,4]. Conversely, poor operation protocols used by the operators
pose a serious challenge in attaining a minimum required pollution control standard [5,6].
Furthermore, the technical capability of experts to devise the optimal solutions in a short
time with higher quality is a big challenge in wastewater treatment plant operation [7].

Processes 2023, 11, 2995. https://doi.org/10.3390/pr11102995 https://www.mdpi.com/journal/processes

https://doi.org/10.3390/pr11102995
https://doi.org/10.3390/pr11102995
https://creativecommons.org/
https://creativecommons.org/licenses/by/4.0/
https://creativecommons.org/licenses/by/4.0/
https://www.mdpi.com/journal/processes
https://www.mdpi.com
https://orcid.org/0000-0001-9359-7691
https://orcid.org/0000-0002-9743-4619
https://doi.org/10.3390/pr11102995
https://www.mdpi.com/journal/processes
https://www.mdpi.com/article/10.3390/pr11102995?type=check_update&version=2


Processes 2023, 11, 2995 2 of 19

The efficient operation of plants starts with identifying the key monitoring locations
and process control parameters [8]. The study by Bhave et al. [9] showed that periodic
plant monitoring at a specific location ensures that the operator checks the performance
of each unit process. The key locations where the plant is monitored are at influent,
clarifiers, aeration tank, internal recycles, and effluent [10,11]. Similarly, the key parameters
at the specific monitoring location that should be measured and controlled are sludge
retention time (SRT), food-to-microorganism ratio (F/M), sludge volume index (SVI), air
flow, recycle-activated sludge (RAS), and waste-activated sludge (WAS) [12–15].

The comprehensive optimization of process control parameters is indispensable to
enhance the performance of a plant within optimum costs and energy [11]. Optimization
requires multiple attributes integrated together to find out the best solution to save time, and
increase decision capacity and quality [16,17]. In the study by Latif [18] and Cao et al. [19],
it was revealed that the GPS-X model can be used to design a wastewater treatment plant
and its operation. However, the GPS-X model is a recent development in plant operation
and the optimization of process control parameters for a specific challenge [20]. To optimize
plant performance, it is best to change one parameter at a time and wait for an adequate
period until the results of the change stabilize [10]. Thus, optimization in GPS-X bridges
the gap between discrete decision-making processes and comprehensive simulation by
adjusting the physical process control parameters.

The objective of this study was to optimize key process control parameters in textile
wastewater treatment plants, to the observed operational challenges of existing processes,
and to suggest an operational guide to the operators and decision makers to enhance the
treatment performance in GPS-X. The process control parameters were simulated and
optimized using GPS-X. The approach used in this study would provide fast and precise
results to the operators (decision makers) by identifying and quantifying the key process
control parameters for corresponding challenges. Thus, optimizing the process control
parameters in this study is indispensable to devise strategic troubleshooting actions.

2. Materials and Methods
2.1. Description of the Wastewater Treatment Process

The treatment plant process has activated sludge with its full-scale sludge treatment
configuration’s design flow set at 600 m3/d. Specifically, wastewater passes through the
intake and into the grit chamber, equalization tank, pumping stations, primary clarifier
(with coagulation and flocculation units), activated sludge process, secondary clarifier,
multigrade filter, and guard pond, after which the final effluent is released into the nearby
water body. In line with this, the factory has sludge treatment units, including a sludge
thickener, dewatering filter press, and sludge drying beds. The primary and secondary
waste sludge are collected, mixed with alum and pumped into the thickening tank, after
which the sludge is dewatered and spread onto drying beds. Effluent from sludge treatment
units is returned to the plant intake for further enhanced treatment. Moreover, 98% sulfuric
acid is added at the equalization tank to balance the pH of the incoming flow, which
commonly has an alkaline composition. Conversely, alum and poly aluminum chloride
(PAC) coagulants are added into the primary clarifier to form the settleable flocs that can
be removed easily. Specifically for this study, molasses was added at the aeration stage to
boost the organic carbon content of the wastewater as this is a limiting factor for aerobic
digestion. The treatment plant process flow diagram is presented in Figure 1.



Processes 2023, 11, 2995 3 of 19
Processes 2023, 11, x FOR PEER REVIEW 3 of 23 
 

 

 
Figure 1. Textile wastewater treatment plant process flow diagram. 

2.2. Research Instruments and Methods  
In this research, secondary data were used as a tool including wastewater quality 

data, treatment plant design documents, and research outputs. Additional data were ex-
tracted from the plant’s hydraulic data and a questionnaire that was administered for this 
purpose. The GPS-X Hydromantis software version 8.5 (educational license No.9-1643) 
and MS Excel 2016 were the main software used in this research. 

The data collection started with careful observation of key characteristics and behav-
ior of the plant treatment system. The history of the plant was understood by engaging 
the operators and available documents on the pa ern of operations, failure history, data 
record protocols, and troubleshooting strategies. The secondary data on wastewater qual-
ity analysis, similar study results, and design documents were collected, reviewed, and 
presented to the utility manager and operators to confirm the data quality. Further, based 
on the secondary information, physical measurements were conducted on the hydraulic 
dimensions and air flows in the treatment system. To assure the quality of data, the oper-
ators were interviewed on the hidden components of the treatment units due to design 
consideration. Thus, the data collection followed the standard quality assurance and con-
trol techniques.  

The model was developed and sensitivity analysis was performed for process control 
parameters considering the critical monitoring locations in the GPS-X software version 
8.5. The plant process control parameters including waste-activated sludge (WAS), recy-
cle-activated sludge (RAS), sludge retention time (SRT), and air flow into the aeration tank 
were analyzed, simulated, and optimized under steady-state conditions in order to de-
velop a monitoring framework. Furthermore, food to microorganism ratio (F/M), volu-
metric organic loading rate, and solid mass flow were analyzed. One-step sensitivity anal-
ysis was performed targeting optimization of the effluent quality, energy use, and sludge 
production. Finally, a 180-day simulation was carried out using the optimized process 
control parameters in GPS-X model for the existing and modified processes. The model 
methodological framework is shown in Figure 2, starting with selection of operational 
parameters and ending with the optimized process control parameters. There are two 
looped positions, the sensitivity analysis and optimization.  

Figure 1. Textile wastewater treatment plant process flow diagram.

2.2. Research Instruments and Methods

In this research, secondary data were used as a tool including wastewater quality data,
treatment plant design documents, and research outputs. Additional data were extracted
from the plant’s hydraulic data and a questionnaire that was administered for this purpose.
The GPS-X Hydromantis software version 8.5 (educational license No.9-1643) and MS Excel
2016 were the main software used in this research.

The data collection started with careful observation of key characteristics and behavior
of the plant treatment system. The history of the plant was understood by engaging the
operators and available documents on the pattern of operations, failure history, data record
protocols, and troubleshooting strategies. The secondary data on wastewater quality analy-